
 
 

 

 

 

EPCOR WATER SERVICES INC. 

 

 

2022-2024 

Performance Based Regulation 

Wastewater Treatment Application 

 

 

 

 

February 16, 2021 

 
 





EPCOR Water Services Inc. 2022-2024 PBR Wastewater Treatment Application 

 

February 16, 2021  i 

Table of Contents 

1.0 APPLICATION OVERVIEW ............................................................................................ 1 

1.1 Introduction .................................................................................................................... 1 

1.2 Applied-For Wastewater Treatment Rates ..................................................................... 3 

1.3 Applied-For Performance Measures ............................................................................... 5 
[...]
associated with these wastewater treatment services to ensure regulated operations at the Gold 

Bar WWTP do not incur any additional costs or otherwise subsidize this commercial service. 

  In 2015, the Ostara nutrient recovery facility was commissioned, and removes 

phosphorus from the supernatant returns from the CBBRF. Ostara uses the phosphorus to 

produce eco-friendly, slow-release fertilizer.  Removal of phosphorus from the supernatant 

return is beneficial for improving performance of the wastewater treatment processes. 

 Today Gold Bar WWTP is one of the largest wastewater treatment plants in Canada.  Gold 

Bar WWTP handles both dry weather flows and also provides primary treatment to CSO flows 

during storm and spring melt events.  The plant is currently capable of fully treating 310 ML/d of 

wastewater on a sustained basis, and peaks of 420 ML/d.  The plant is also capable of providing 

at least primary treatment to a maximum of 1,200 ML/d during wet weather events.  In a typical 

year, approximately 100,000 ML of wastewater receives full treatment at Gold Bar WWTP.   

 Gold Bar WWTP operates under a Government of Alberta issued Environmental 

Protection and Enhancement Act approval, Approval To Operate No. 639-03-06.  The plant 

regularly produces effluent that meets or exceeds regulatory quality requirements established 

by Alberta Environment and Parks.  The final effluent that receives full treatment and is 

discharged to the river is virtually always better than the requirements in Gold Bar WWTP’s 

Approval to Operate.  This has a significant benefit to the environment. 

 Wastewater plants have some unique operating challenges that are less common in 

comparison to drinking water treatment plants.  In Edmonton, there are two water treatment 



2022-2024 PBR Wastewater Treatment Application EPCOR Water Services Inc. 

26  February 16, 2021 

plants (E. L. Smith and Rossdale), both of which have sufficient capacity to satisfy the demand for 

drinking water for short durations.  As a result, either of the plants can be shut down for needed 

inspections, maintenance or modifications.  As well, most drinking water systems have storage 

reservoirs for the treated water which allow the plants to do complete shutdowns, whether 

planned or during an emergency.  Finally, each water treatment plant has partially or fully 

duplicate treatment trains providing another level of redundancy. For wastewater, the flow never 

stops and is not stored, which makes isolations, inspections and shutdowns far more challenging.  

 Since Gold Bar WWTP is Edmonton’s only wastewater treatment plant, it must be in 

operation at all times.  Gold Bar WWTP has some redundancy, but has areas that lack redundancy 

like the conveyance channels between process units.  These single points of failure can impact 

EWSI’s ability to manage/maintain the plant and meet conditions of its Approval to Operate to 

ensure that wastewater is sufficiently treated before discharging back to the North Saskatchewan 

River.  Planning of shutdowns for inspection, maintenance or upgrading is much more 

complicated, challenging and expensive compared to plants with sufficient redundancy to take 

systems offline for maintenance as service must be maintained during these activities.  At Gold 

Bar WWTP, the least disruptive time to perform major construction is during the winter as 

capacity does not have to be guaranteed for wet weather events.  Unfortunately, this also results 

in higher construction costs due to hoarding, heating and lower productivity.   

 The major treatment process units and key components at the Gold Bar WWTP are as 

follows: 

1. Hydraulic System; 

2. Pre-Treatment; 

3. Primary Treatment; 

4. Enhanced Primary Treatment; 

5. Secondary Treatment – Biological Nutrient Removal (BNR) 

6. Secondary Treatment – Final Clarification; 

7. Tertiary Treatment - UV Disinfection; 

8. Membrane Filtration for Industrial Process Water; and 

9. Solids Handling and By-Products. 

 The organization of these major treatment process units at Gold Bar WWTP is illustrated 

in Figure 2.2-1. 



EPCOR Water Services Inc. 2022-2024 PBR Wastewater Treatment Application 

February 16, 2021  27 

Figure 2.2-1 
Gold Bar WWTP and CBBRF Simplified Processes 

 

 



2022-2024 PBR Wastewater Treatment Application EPCOR Water Services Inc. 

28  February 16, 2021 

 The following sections describe each of these major treatment processes and the key 

assets used at each stage of the process. 

 Hydraulic System 

 The Hydraulic System at Gold Bar WWTP receives wastewater from the EPCOR Drainage 

Services’ sanitary and combined sewer systems, and conveys the wastewater throughout the 

plant and between the various treatment processes.  The hydraulic system consists of a large 

number of concrete channels, pipes, gates and chambers, and is represented in Figure 2.2-1 by 

the lines and arrows connecting the various treatment stages.   

 The flows of wastewater into the Gold Bar WWTP come through two major sewer trunks, 

one sewer pipe and a small force main carrying industrial waste.  Three parallel influent channels 

connect to pre-treatment facilities and are the main hydraulic conduits from which EWSI 

distributes wastewater within the plant.  Channel 1 is connected to a separate treatment train 

which includes pre-treatment and primary treatment facilities.  The Channel 1 treatment train 

consists of the original 1957 headworks, pre-treatment and primary treatment assets.  Channel 

2 and Channel 3 are connected to the balance of the treatment units.   

 Pre-Treatment 

 As incoming raw wastewater flows through Gold Bar WWTP’s seven aerated grit tanks, 

heavy material (sand, rocks) drops to the bottom while large, lighter material (plastics, paper, 

rags, wood, etc.) is trapped by large bar screens at the ends of the tanks.  Removing this material 

is necessary to prevent damage to downstream equipment, and allow for the next treatment 

processes to focus on removing organic matter and pollutants.  Once the large inorganic solid 

matter and grit is removed from the raw wastewater, it is trucked in bins to the Ryley Landfill.  

Key assets used in the pre-treatment process include: aerated grit tanks, flow control gates and 

bar screens.   

 EWSI constructed a Grit Recovery Facility (GRF) in the 2017-2021 PBR. The facility recovers 

sanitary grit from the sludge removed during activities to clean the drainage collection system. 

These activities produce sanitary residual debris and wastewater contaminated soils which 

require disposal. The GRF separates this waste into a liquid stream that is treated by Gold Bar, 

and a solids stream for ultimate disposal or reuse.  



EPCOR Water Services Inc. 2022-2024 PBR Wastewater Treatment Application 

February 16, 2021  29 

 Primary Treatment 

 During dry weather periods, wastewater effluent flows directly from the pre-treatment 

stage to the regular primary treatment clarifiers where approximately 50% of the wastewater’s 

impurities are removed.  In the deep clarifier tanks, the heavier solids (sludge) settle to the 

bottom while the lighter solids (scum) rise to the top.  Both sludge and scum are then scraped or 

skimmed off and piped away for solids handling, while the primary effluent (as it is referred to 

following this stage) travels on to the secondary treatment phase.  From this point forward in the 

treatment process, the solids and liquids are dealt with separately for the most part.  Key assets 

used in the primary treatment process include: primary tanks, clarifier rakes and chains, sludge 

pumping and scum collection.  Gold Bar WWTP currently has a total of four operating 

conventional primary treatment clarifiers.   

 Gold Bar WWTP’s Approval to Operate specifies that EWSI must provide at least 1,200 

ML/d of primary treatment during the wet weather season.  Channels 2 and 3, and their related 

primary treatment facilities, have a capacity of 1,200 ML/d.  Channel 1 and its associated primary 

treatment facilities (primary clarifiers 3 and 4) are therefore only required to meet the regulated 

treatment capacity during maintenance activities and outages.   

 Enhanced Primary Treatment 

 As noted above, during heavy wet weather periods, the combined sewers often capture 

more runoff than they can handle, resulting in combined sewer overflows to the river.  Gold Bar 

WWTP’s Enhanced Primary Treatment clarifiers were installed in 2006, to treat this overflow 

from the combined sewer system to greatly reduce the amount of untreated overflow entering 

the river.  These overflows are instead directed to Gold Bar's Enhanced Primary Treatment 

clarifiers, after the pre-treatment step, which allows the plant to take in and treat more peak 

seasonal flows (e.g. summer storms and spring snowmelt).  The Enhanced Primary Treatment 

clarifiers are also used during dry weather treatment to improve the overall effluent quality.   

 Key assets used in the enhanced primary treatment process include: enhanced primary 

tanks, inclined plates, clarifier rakes and chains, sludge pumping, scum collection and the building 

that covers the tanks.   

 Secondary Treatment – Biological Nutrient Removal (BNR) 

 The remaining organic matter in the primary effluent are dissolved solids that will not 

settle out by gravity alone and therefore cannot simply be scraped out by rakes or machines.  



2022-2024 PBR Wastewater Treatment Application EPCOR Water Services Inc. 

30  February 16, 2021 

Gold Bar WWTP harnesses the wastewater's biological properties, namely the microorganisms 

(bacteria, fungi, protozoa) and organic matter, to further clean the effluent. 

 At this stage, microorganisms feed on the dissolved organic matter and other pollutants, 

breaking them down.  The microorganisms multiply in large bioreactor tanks, and their appetite 

for waste materials is further stimulated by mixing in large volumes of air.  Microorganisms in the 

secondary bioreactors pull the nutrients phosphorus and ammonia, which can be harmful if 

released to the river in high concentrations, from the liquid.  Once these nutrients have removed, 

the secondary effluent is sent for final clarification. 

 Key assets used in the secondary treatment – BNR process include: bioreactor tanks, air 

diffusers, and sludge pumping (return activated sludge).  Gold Bar WWTP has a total of eleven 

bioreactors that provide biological nutrient removal. 

 Secondary Treatment – Final Clarification 

 Upon leaving the bioreactor, effluent enters the secondary clarifiers which function much 

like the primary clarifiers.  In this case, the well-fed microorganisms bind together as 'flocs', settle 

to the bottom and from there are removed by mechanical rakes.  By this stage almost all the 

impurities have been removed.  Most of this settled floc is channeled back into the bioreactors, 

while a small portion is removed, thickened and pumped to the digesters for solids treatment.  

Following the final clarification stage, clear effluent goes to the Tertiary Treatment – UV 

Disinfection process.  

 Key assets used in the secondary treatment – final clarification process include: secondary 

clarifier tanks, clarifier rakes and chains, and sludge pumping (return activated sludge and waste 

activated sludge).  Gold Bar WWTP has a total of eleven secondary clarifiers providing final 

clarification.   

 Tertiary Treatment – UV Disinfection 

 Before being returned to the North Saskatchewan River after almost 18 hours of 

treatment, the cleaned wastewater effluent is disinfected using high intensity ultra-violet light.  

In less than a minute, this chemical-free process inactivates most of the harmful bacteria that 

remain in the effluent and renders the treated wastewater safe for contact during recreational 

activities (e.g. boating, wading and fishing) further downstream from the plant.  Following 

disinfection, the wastewater, having been treated in accordance with regulatory standards, can 

now be safely returned to the North Saskatchewan River via the plant's main outfall. 



EPCOR Water Services Inc. 2022-2024 PBR Wastewater Treatment Application 

February 16, 2021  31 

 Key assets used in the Tertiary Treatment - UV Disinfection process include: prescreens, 

disinfection channels and the UV lamp system itself.  

 Membrane Filtration for Industrial Process Water 

 About 5% of the final treated effluent bypasses UV disinfection and goes straight to 

membrane filtration, producing high-grade process water for industry.  Membrane filters are a 

series of porous synthetic strands containing millions of microscopic pore openings that allow 

water to pass through but act as a barrier to even the smallest bacteria.  This filtering process is 

referred to as ‘effluent polishing’, and following this chlorine is added before it is piped to the 

Suncor Refinery in Strathcona County.  The costs associated with Gold Bar WWTP’s membrane 

filtration operation are charged directly to Suncor and are not included in EWSI’s applied for costs 

for regulated wastewater treatment operations. 

 Key assets used in the membrane filtration tertiary treatment process include: membrane 

system, chemical systems.   

 Solids Handling and By Products 

 Almost half the infrastructure at the Gold Bar WWTP is required for managing the solids 

that enter the plant.  Solids are removed from the primary clarifiers and the secondary clarifiers, 

and go through the solids handling processes described below.  Key assets used in the solids 

handling process include: thickener/fermenters, dissolved air flotation, blend tanks, digesters 

and various mechanical pumping and pipeline systems.  

Sludge Thickeners/Fermenters 

 The Gold Bar WWTP fermenters include four unheated, anaerobic (no oxygen) vessels.  

After 3-7 days in the fermenters, the thickened primary sludge is sent first to a blend tank, to be 

mixed with secondary sludge from the secondary treatment - final clarification process.  Liquid 

from the fermenters, which has become enriched by what are known as volatile fatty acids 

(VFAs), is used in the secondary treatment process and is an essential ingredient in the BNR 

process.  Not all four tanks are needed as fermenters at any one time, so they can also be used 

as thickeners.  Thickeners allow short (less than 3 days) storage of primary sludge prior to it being 

pumped to the blend tanks. This storage helps manage solids during rain events.  



2022-2024 PBR Wastewater Treatment Application EPCOR Water Services Inc. 

32  February 16, 2021 

Waste Activated Sludge Thickeners  

 Waste activated sludge is removed from the secondary clarifiers and pumped to a 

thickening facility.  Dissolved air flotation is used to thicken the sludge before it is pumped to the 

blend tanks.   

Blend Tanks 

 Blend tanks are used to mix the two different streams of solids: primary and waste 

activated sludge.  Blending is needed to reduce the risk of digester upsets. The two sludge 

streams contain significantly different levels of volatile fatty acids.  If the streams are not well 

mixed, pockets of sludge containing high levels of volatile fatty acids can enter the digesters 

which can lead to digester upset, foaming and possibly digester venting.   

Anaerobic Digestion 

 Anaerobic digesters, which are maintained at 37°C, serve in breaking down and stabilizing 

the massive amounts of organic sludge removed during the treatment processes.  The digesters 

do in weeks what in nature would take many months.  Gold Bar WWTP has eight digesters that 

are used to stabilize the biosolids. 

Biosolids Removal and Clover Bar Supernatant Returns 

 Digested sludge (biosolids) produced from Gold Bar WWTP digesters is pumped to the 

CBBRF.  Biosolids contain significant concentrations of nitrogen and phosphorus and have been 

used for decades as a fertilizer and a soil amendment.  The biosolids are stored in lagoons at the 